GINEERING
Lawn '[ractor
Zaci stroj W2949/122
W2929/122
W2928/122
d W2928/102

Parts Catalogue

‘ Seznam dilu
10.2002



"

Spare Part Ordering information

This catalogue lists parts. Parts are listed by major component groups. This document is arranged so thal a
illustration page is followed by a text page which identifies illustration positions by POSITION, PART
DESCRIPTION, PART NUMBER, AND QUANTITY.

A-

Pos -

compaonent group
illustration position

Description - descriptions and dimensions where applicable
Part No. - part ordering number

W2949/122 - guantity at position

W2929 /122 - quantity at position

w2928 /122 - guantity at position

W2949 /102 - quantity at position

When ardering spare parts, the following information must be provided in order to endure parts order.
is filled accurately:

Type of machine
Manufacturing serial number
Part number

Part description

Wisconsin Engineering's policy Is onc of continuous improvemeant, The right to change prices, specification,
or equipment at any time without public notice or obligation, is reserved.

UNAUTHORIZED REPLACEMENT PARTS

Use only Wisconsin Engineering replacement parts. The replacement of any part on this vehicle with anything
other than a Wisconsin Engineering authorized replacement part may adversely affect the performance,
durability, or safety of this unit and may void the warranty. Wisconsin Engineering disclaims liability for any
claims or damages, whether warranty, property damage, personal injury or death aiising oul of lhe use of
unauthorized replacement parts.




¥,
S

Pokyny k objednavani nahradnich dilu

Tento katalog obsahuje seznam nahradnich dilu a jejich sestaveni do montaznich skupin. Katalog je
usporadan tak, Ze za ilustrovanou stranou nasleduje textova strana. Na textové strane jsou kolonky.

A ‘ Grou

A - oznacenl skupiny
Pos - cisle poloZky katalogu
Nazev - nazev soucasti, rozmer
Part No. - objednaci cislo

w2949 /122 - pocet kusu do sestavy
W2929 /122 - pocet kusu do sestavy
w2928 /122 - pocet kusu do sestavy
W2949 /102 - pocet kusu do sestavy

Pri objednavce nahradnich dilu uvedte vZdy :
- typ stroje
- vyrobni cislo stroje
- objednaci cislo
- prasny nazev soucasti

Vyrobnl zavod stdle zdekonaluje své vyrobky na zaklade provoznich zkuSenosti a nejnovejSich poznatku,
Proto si vyhrazuje moZnost zmen na strojich i vdokumentaci.



Table of Contents

Tabh. Obsah Contents Str. / Page
1 Zaci stroj Tractor Chassis 6
2 Predni naprava Front Axle 16
3 Rizeni Steering 18
4 Nahon pojezdu ) Drive System Power 20
5 Zadni naprava - ovladani Hydrostatic Transaxle 24
6 Zxedani sekacky Mowing Deck Lift System 27
7 Sekacka 102,122 cm Mowing Deck 102, 122 cm 29
8 Tunel Discharge Chute 35
9 Zasobnik rozloZeny Grass Collector 37
10 Kapota s prislusenstvim Hood and Accessories 39
11 Zvedani zasobniku Grass Collector Lift 41
12 Elektrovyzbroj Electrical Schematic 43




Vykresova a textova cast

lllustrations and Text Section



L) ,.—.,.
i

W2949/122
W2929/122
W2928/122
W2928/102

LA -

28,29,30




o1
04
05
a6
a7
05
10
11
12
16
27
28
29
30
31
33
34
35
38
37
36
39
40

Front Axle
Bracket, axle support
Bolt
Washer
Nut
Spacer
Bolt M 12x75
Washer 12
Steering
Pull rod
Washer M 8,4
Washer'M 8
NutM 8
Transaxle
Brace, axle left
Brace, axle right
Bushing
Boit M Bx65
Washer 8
Nut M 8
Washer M 8.4
Bolt M 8x 65
Wheel Rear
Support
Bushing
Key, axle
Washer
Retaining Clip 15
Sleednyg Wheef
Rell Pin
Cover

Cover

“ Zaci stroj
5 J{. R,

Predni naprava
" Cep napravy
Srouk M8x18
PodloZka 8,4
Matice M8
Rozperka
Sroub M12x75
PodloZka 12
Rizeni
Tahlo
Podlozka 8.4
PaodloZka
Matice M3
Zadni naprava ovladani
Drzak levy
Drzak pravy
Pouzdro 4-D007
Sroub M8xB5
Podiozka 8
Matice M8
Ppdlozka 8,4

Sroub MBx55

Kala 20x10, 00-8 4PRTURF
SAVER

Operka
Pouzdro
Ferm
Podlozka 19
Krouzek 15
Volant
Kolik 6x56
Poklice predni

Puoklice zadni

E5447
664284

070812
596142
E5455
066821
071555
4346
E3064
070812
276721
070084
E4260
E3500
E3501
011572
017626
276721
070084
070812
017626
019210
E0091
E0092
EON30
070546
007252
EQ041
043865
E3051
E3053

BN RN e e BN R - e

[ I I e o T - N = T « - T S e

[

LT - I CHE 20 U T CYR Nt Ny S S SO O A SO ST T T T ey

-

[ J—

n

P U

N G R . T U % TN X RS

L e L T - R T o B LC B X B A = I = N e

(&)

B h R = o MR Y e

L L N - IR U ¥ T (T X R U Sy "R R OPA L O T Y




A

Z0L/8ZBZTM
cZl/6v6ZM

Zcligee
ZZ1L/16262M

I
i




100
"7
158
160
161
162
163
164
184
186
187
188
189
180
1
191
193
194
106
197

Front Axle
Orive System
Bolt M 8x40
Bolt M 8x35
Washer M B4
Washer M 8
Nut M 8
Deck Lift Systemn, 40" Deck
Deck Lift system, 48" Deck
Hose L=1760
Hose Clamp
Giip
Front bumper
Bolt M8x30
Washer
Washer
Nut M 8
Plug 085-034-45
Linkage, left lit
Segment, deck suspensien
BoltM 10x35
Washer M 10,5
Washer M 10
NutM 10
Deck Pan
Deck Pan
Pin
Cotter Pin
Wagher

Discharge chule

B

Predni naprava

Motor Brigs 18 nahon

pojerdu
Sroub M8x40

Sroub M8x35
PodlaZka 8.4
PodloZka 8
Matice M8
Zvedani sekacky
Zvedani sekacky
Hadice L =1450
Hadicova spona
Rukajet
Néraznik
Sroub MBx30
PodioZka
Podlozka
Matice M8
Zatka 0B5-034-45
Tahlo
Faves
Sroub M10x35
PodloZka 10,5
Padinika 10
Matice M10
Sekacka 122
Sekacka 102
Kelik

Pajisika 4-03526 zink.

Padlodka
Tunel

Zaci stroj
; SR

E4350
066646
686960
0vos12
276721
070084

E3566

E2842

Y0233
025632
008702

£620
067312
070812
2767241
070084
040955

EDQ78

E2927
066723
070504
071541
070081

E4336

E4352

E0081
081614
DO308

E4179

= & B A NN NN A R @ o =

P~ T S -

o - S = T N R 5 T N S O N Sy

Ll -

e T - N = R % B N T T T S N« RN - W

kR & b

-a

A b D B M MR AR R oo M o

Py

= N I s




.
.o
&

W2949/122
W2929/122
W2928/M122 124
W2928/102

1C 326 328 321 327 329

1'.;15 Qg” N

144~ —~133 -

S LD iy
\135 138,137 1u,111.112,113
/ 109
“- !

v \-
‘A“ ——110,111,112,113

82,83,84,85 86—
> ] !
87,88,80,80—. & |2




E6

B7

&8

89

A0

108
110
T
112
113
121
123
124
125
128
127
128
129
131
132
133
135
136

137

Frame

Discharge Panel

Floor panel
Bolt M 8x20
Washer M 10,5
Washer M &,4
Washer M 8
Nut M 8
Bolt M 8x20
Washer M 18
Washer M 9
Nut M 8
Fender, rear
Boit M 8x20
WasherM 8
Washer M &
NutM 8
Pan
Spring
Cap
Rolter
Screw
Wasgher
NutM 8
Washer

Brace, seat bottom right

Brace, seat bottom left

Spacer
Bolt M Bx25
Washer M 8

Nul v 8

Carrier
Bolt M8x20
Washer 8.4

Nut M8

Spacer

Operators seal

Zagi stroj

Ram
Zadni deska
Podlaha
Sroub M8x20
PodloZka 10.5
PodioZka 8,4
PodioZia 8
Matice M8
Sroub M8x20
PaodloZka 18
Paodlozka 9
Matice M8
Blainik cerveny
Sroub M8x20
PodloZka &
PodloZka 8
Matice M3
Miska
Pruzina 4-E3057 zink.
Vicko 4-D0658
Valecek 41DU385
Sroub M8x70
PodloZka 8.4
Malice M8
PodloZka 9
Konzola prava
Konzola leva
Podlozka
Sroub M8x25
Podloika 8
Malice M8
Nosic sadacky
Sroub M8Bx20
Padloéka 8,4
Malice M&
Rozpearka L=4-0,3 zink.

Sedadlo V 560

E2801

E3515

E4344
061244
070504
Q70812
276721
070084
278893
071254
071226
596142

£3047
067291
071226
278721
070084

EQD25

‘022346

008170
008186
120784
070812
070084
071226
E0Qzz
ED023
EQ0Z6
068090
276721

070084

E0021
067291
070812
566142
Y0414

E0G13

= B B2 R N N RN N

£ E-Y b S

-

2 M

L

L R -

B

NN

B R RN

E - O O ]

= T S - a3 ) oo™

ey

L N ] E N 1

Lo N

NN

- N b M

Lo

-1 -




.
v,

&

-

{continued from previous page')

157
280
281
300
301
302
303
304
ags
306
310
3N
312
313
314
315
320

341

330
331
332
333
334

Ti'a'ctor Chassis

MNut M3
QOccupancy swiich
Washer 11
Washer 8
Washer 9

Amm rest 081810948 (set)

Anti skid mat right
Anti skid mat lefl
Brackei
Steering bearing
Washer 189
Bolt M&x16
Washer 6.4
Washer 6
Nut M6
bolt M8x20
Washer 8.4
NutM B
Washer 8
MNut M8
Washer 9
Throttle bracket
Boit M&x20
Washer 6.4
Washer 6
Mut M6
Throttle contral
Tinollle control
Boit M5x20
Washer 5.3
Washer 5.5
Washer 5
Nut M5
Choke contro!
Washer
Washer
sheath

Matice M8

Spinac sedadlovy 6500-01.040
Podlozka 11
Podlozka 8

Podlozka 9

Loketni operka 081810948
Sada

Protiskluzovy potah pravy
Protiskluzovy potah levy
Sloupek
Lozisko volantové 0.751x2x0.81
Podiozka 19
Sroub M6x16
PodioZka 6,4
Podloika 6
Matice M6
Sroub M8x20
Podlozka 8,4
Matice M8
Podlozka 8
Malice M8
PodioZka 9
Drzék plynu
Sroub MEx2¢
PodloZka 6,4
PocloZka 6
Matice M6
Ovladac plynu
Ovladac plynu
Sraub M5x20
Podlozka 5.3
PadloZka §.5
PodioZka &
Matice M3
Qviadac sytice
PodloZka
PodloZka
Trubicka izol. L=600

070084
019546
071233
276721
071226
028932;
EQ140
E0139
E4339
352736
070546
067242
070805
276700
590025
067291
070812
506142
278721
070084
071226
E5552
431736
070805
276700
500025
E3044
E3634
037100
070476
071205
071513
069155
E3029
D3258
D4246
Y0415

- kPN

ha

(LS T C R

E S ) B B R S N S O S )

s

NN b LR o T N

sy

S S ]

E R T S Y X ]

na

Y M b

-2 -




-l -

221

/ -

T
67,6§sTn x4
g

N
185520

C0LI8TETM

S=2S
NN
0w
RN L
N WY
Ny Ty My
PRy
N
BN




10

01

43
44
45
47
48
49
50
56
57
58
59
60
51
62
63
64
65
56
&7
68
70
71
72
73
4
75
77
78
79
a1
92
93
o4
95
26

97

b

. Tractor Chassis

Frame
Panel, Bagger
Suppert, container left
Suppoart, container right
Bolt M 10x30
Washer
Washer M 10
Nt M 10
Bolt M 8x20
Washer M 10,5
Washer M'B,4
Washer M 8
NutM 8
Diaphragm
Shim
Bolt M 6x20
Mut M 6
Spacer L=20
Spacer
Bolt M 8x40
Washer M &4
NutM &

Slide
Bolt M 6x16
Washer 6,4
Nut M &
Washer M 8,4
Spring
Washer M 9
NutM 6
Caver, ik bullom
Bolt M 6x16
\Washer M 6,4
Washer M &
Nut M &
Fuel Tatik

Gasket, Filler

Zaci stroj
: i;?%%il?g
Ram
Zadni deska
Dr2ak zasobniku levy
Driak zasaobniku pravy
Eroub M10x30
Paodlozka
PodloZka
Mztice M0
Sroub Mex20
Podlozka 10,5
Podlozka 8,4
Podlozka 8
Malice M8
Clona
Prilozka
Sroub MBx20
Matice MG
Opera
Rozperka L=20 zink.
Sroub M8x40
Podlozka 8,4
Matice M3
Kluzék
Sroub Méx18
PodloZka 6,4
Malice M6
Podlozka 8,4
Pruzina
Podlozka
Matice M&

Kyl
Sroub MBx16
PodloZka 6,4
PodioZka 6
Matice M8
Palivuva nadiz

Manzeta 4-E2062

E2801

E3515
E3360
E3351
067354
E3019
071541
070081
081244
070504
070812
276721
070084
EG537
EQ549
0vro42
506275
£0538
Y0203
066646
70812
596142
E3883
509933
070B0S
068902
070812
E3514
071226
596275

E2863

067242

{70805

276700

590025
Ezo00

022290

ha NN N N e b - N

.

%] [T - R

Py

NN W W

B R N R A bh A

= kN A N

M

AV N & ]

L

~y

L

N [ % B |k B

= M Ak N M

LAV o~ T S~ I V)

LA T S B SO o

—_

_14-




+

'
(continued from previous page)

Tractor Chassis -

m SRR
98 Fuel gauge

99 Hose, Fuel L= 1450
100 Hose Clamp

101 Cover, tank side
102 Bolt M 6x12
103 Washer M 6,4
104 Washer M 6
108 NutM 6

158 Grass Container
211 Trailer HitE:h
212 Pin ’

213 Spacer

214 Spring

215 Boit M&x20

216 Bolt M8x40

217 Washer @

218 Nut M8

221 Contaier LIt Assembly
251 Electrical System
251 Electrical System

Palivomer Kelch 9,75 106945
Hadice L=1450
Hadicova spona
Kryl nadrie
Sroub MBx12
PadloZka 6.4
Podlozka 6
Matice M6
Zasobnik rozloZeny pro bal.
Patka
Cep
Rozperka L=20 zink.
Pruzna pol. SINGLE 2,5 (=2 MM)
Sroub M8x20
Sroub Méx40
Podlozka 9
Matice M8
Zvedané zasobniku El-mechan,
Elekfrovyzbroj W2928 Briggs

Elektrovyzbroj

022612
Y0233
025632
E20968
094553
070805
276700
580025
Y0430
E1877
DoB16
Y0203
L41447Y
067291
066646
071226
596142
E3u28
E5505
E5509

[ R o I S T

-

oW

P

-15-




-9 -

_Z_W

¢0L/826ZM
ZZ1LI8TB6ZM
rAATTA TN
ccliereeM

-




18
17
18
19
20
21
22
23
24
25
26

Bar: deck suport
Axle, left front
Axle, right front
Retaining pirt
Axle body
Steering input bracket
Tie rod
Ball joint
Washer M 10
Retaining 1'5
Washer M 18
Adapter
Washer M 10,5
Balt M 10x60
Nut M 10
Nut M 10
Grease nipple
Wheel 16 x 6,00 - 6
Retaining clip
Washer
Wheel grease

Ball bearing

Predni naprava
Cep
Cep levy
Cep pravy
Pajistka 4-03526
Nagravnice
Patka
Spojovaci tdhlo
Kulovy cep 636610
PodloZka 1¢
Krouzek 15
Padloika 19
PodloZka
PodloZka 10,5
Sroub M10x60
Matice M10
Matice M10
Mazaci hlavice KM 8x1
Kolo 15" X6-6 Turf Saver
KrouZek 15
PodloZka 19
Tuk mazaci AOD

Lazisko kulickové %

061614
E0343

Dog0s
E0346

006572
071541
007252
Q70546
D3541
070504
614941
5961863
070081
280145
027685
007252
070546
000455

041387

L]

[AC I LC R N ]

0,01 Kg

U I ]

[}

N

™ MM

001 Kg

- 17 -



W2949/122
W2929/122
wW2928/122
w2928/102

3

-18-




02
03
05
06

07
04

0g
19
14
15
16
17
22
23
24
25
27
28
29
an
40,

Steering shaft
Spacer
Toothed segment
Shoulder Adapter

Adapter
Washer M 13

Nut M 12x1,25
Grease nipple
Adapler
Bolt M 6x30
Washer M4

NUtM & &
Pin 6x32
Washer
Bushing
Spacer 32x24
Ball joint
Rod, steering control
Nut M10
Washer M 10

L.ubrication grease

Rizeni

Pastorek uplny
Rozperka
QOzubzny segment
Ex, Cep
Viozka
Fodlozka 13

Matice M12x1, 25
Mazaci hlavice KM 6x1
Vioika
Sroub MBx30
PodloZzka
Matice MG
Kolik 6x32
Podlozka
Pouzdro 4 — D3531
KrouZek 32x24
Kulovy cep
‘Fahlo rizeni
Matice M10
Padlaika 10
Tuk mazaci NH2

' E4252

E30936
EQ410
E0421

E0423
070511

696731
280145
EQ422
627691
070805
596275
074890
DOS06
022143
006334
006572
E0347
070081
071541
000511

B M) e ek el ek ek sk

0,01kg

-

FACEEE S I O]

0,01kg

0,01kg

- 19-




-02-

20L/8262M
ZZl/8C6ZM
ZZL/BZ6TM

» .
e



100
101

Engine Briggs 18
Engine Briggs 20
Cngine EJI50 777 1034 A1l

Engine E351 777 1036 Ei
Key, shaft
Fulley, drive
Belt, hex drive AA123
Electromagnetic cluich
Washer
Washer 12
Bolt 7/16"-20 L=2.5"
Adapter
gasket hylomar SQ32M
Idler pulley, right rear
Spacer
ldler pulley, ledt rear
Bracket, pulley support
Bolt M 8x45
Nut M 8
Washer M 8
Washer M 9
Bolt M 8x40
Nut M 8
Tension arm
Adapter
Bolt M 10x70
Washer M 10,5
Nut M 10
Balt M 8x45
washer M 9
Nut M 8
VWasher M 10,5
Spring, compression
Spring adjustment rod
Nut M 10
MNutM 10
Spacer
muffier briggs
muffler cover
bolt M10x20
Washer 10.5
Washer 10
Nut M10

Na

fton pojezdu

a2
Motor Briggs 18 - Nahon pojezdu
Motor Briggs 20 - Nahen pojezdu

Molor C350 777 1034 A1
Meotar E351 777 1036 E1
Péro
Remenice motoru

Remen AAT28 Double angle
besea

Spojka elmag.
PodloZka
PodloZka 12
Sroub 7/18"* ~20x2 4" UNF
Irubka
Tesnici tmel hylomar SQ32M
Kiadka
Distancni trubka
Kladka
Operka
Sroub MBx45
Matice M8
PodloZka 8
Podlozka 9
Sroub MBx40
Matice M3
Rameno
Rozperka
Sroub M10x70
Padivika 10,5
Matice M10
Sroub MBx45
FodloZka 9
Matice M8
Podlozka 10,5
Pruzina 4-E3842
Vzpera
Matice
Matice M10
Rozperka
Tiumic vyfuku Brigs 20
Kryt tlumice
Sroub M10x20
PodloZka 10,5
PadloZka 10
Matice M10

E4350
E4351
027363
023082
E3000
EQ¥1D
022661
Y0465
E3019
071556
019154
D3637
086442
E3001
ED712
E3002
E2985
UBBLS3
070084
276721
071226
066646
506142
E4185
E2998
688165
070504
596163
086653
071226
506142
070504
028022
E3848
069456
596163
E3851
E4353
E6204
067333
070504
071541
070091

o I N T

o

G.00

- A - W e

LAV U R & R

—-

e -

LS T N SO XY

1
1
1
1

0,002 kg

3
1
2
1
1
1
5
2
P
1
1
1
2
1
1

—_

T O N = J i S (O

1
1
1
1

1
0,002 kg
4

3
1
2
1
1
1
5
2
2
1
1
1
F
1
1
1

ey

T N N Y

-21-



W2949/122

IN__.WI_

- 22




100
11

e

Engine Honda 20
Engine Briggs 20
Engine E350 777 1034 Al
Engine E351 777 1036 E1
Key, shaft
Pulley, drive
Bolt MEx50
Bolt M&x20
Spring
Engine pulley
Belt, hex drive AA128

Electromagnetic clutch
Washer
Wastier 12
Bolt 71620 |=2.5"
Adapter
seal 20x26x1.5
gasket hylomar SQ32M
idler pulley, right rear
Spacer
Idler pulley, left rear
Bracket, pulley support
Balt M 8x45
NutM 8
Washer 8
Washer 9
Bolt M Bx40
Nut M 8
Tension arm
Adapter
Bolt M 10x70
Washer M 10,5
NutM 10
Bolt M 8x45
Washei ©
NutM 8
Washer 10.5
Spring, compression
Spring adjustment rod
Mut
NutM 10
Spacer

mufiler honda
muffler cover
bolt M10x20
Washer 10.5
Washer 10
Nut M10

Drive System Power
R Rt :

Nahon pojezdu

“Hotor Honda 20 - Nahon
pojezdu
Motor GXV B20-0AF4

Sroub MEx45
Matice M6
PodloZka B

Pedlozka 6,4

Sroub MBx50

Sroub M6x20

Péra
Remenice motoru

Remen AA128 Double angle
besea

Spoka elmag
Pedlozka
Podlozka 12
Sroub 7/16" —20x2 V4 UNF
Trubka
Tesnici krouek 20x26x1,5
Tesnici tmel hylorar SQ32iM
Kladka
Distancni trubka
Kladka
Operka
Sraub M8x4s
Mafice M8
Padlozka 8
PodloZka 9
Sroud MBx40
Malice M8
Rameno
Rozperka
Sroub M10x70
Podlozka 10,5
Matice M10
Sroub MEx45
Podlozka 8
Matice M8
Fodiozka 10,8
Pruzina 4-E3842
Vzpera
Matice
Matice M10
Rozparka
Tiumic vyfuku Honda 20
Kryt tumice
Sroub M1 0x20
PodloZka 10,9
PodloZka 10
Matice M10

026823
293973
590025
276700
071002
680765
431736
E3000
EQ710
022661

Y0465
E3019
071555
019154
D3638
0858173
086442
E3001
EQ712
E3002
E2985
065653
070084
276721
071226
066646
596142
E4195
E2988
688165
070504
596163
0686653
071228
596142
Qrusue
028022
E3848
0RO456
566163
3851
E6281
E6294
067333
070504
071541
070081

o= B e R R o s

-

0,002 kg
4

L I o R b B N N T S At A A A U G X T . C I 3 TSNy X SOE S

.393.




-bZ-

201/8Z6ZM
ZZ1I8C6ZM
[AAT[TA AN
¢CL/BYETM




L Lz:z;zzs i
[43] T[dnbdxlu Hydrogear 333-6
05 Parking brake rod
06 Pedal
o7 Lever
08 Stop
09 Pin
13 Crraw rod, parking braks
14 Pin
16 Washer M 8,4
16 Relaining pin 2x14
17 Bushing 805024
18 Retaining clip 16
20 spring
21 Spring
22 Washer M 8,4
23 NutmMm B
25 Hook
26 Spring, pk engagement
27 Bolt M 8x30
28 NutM 8
29 Mut M 8
31 Adapter
32 Washer M 8.4
33 Retaining pin
34 Spacer
35 Slot adapter
36 Adapter
37 Bolt M 8x110
38 Washer M 8,4
39 NutM 8
41 Pedal, drive
42 Bracket, right pedal
44 Bolt, Shoulder
45 NutM 8
46 Grip, drive pedal rear
47 Grip, drive pedal front
45 Bolt M &x20
40 Washer M &
50 Nut M 6
55 Adapter, draw rod
56 Nut M 10
81 Support
82 Bracket
85 Balt M 8x25
86 Washer M 8.4

50

Hydro gear333 0650
Pdka brzdy
Pedal noZni 3-D0494
Péka brzdy
Zardzka
Kolik 6x25
Tahlo brzdy
Cep
Podiozka 8,4
Zavilacka 2x14
Pouzdro
Paojistny krouZek 16
Pruzina 2, 9x15x40%10, 5 zink.
PruZina 1, 25x11, 25x48x13, 5 ZI
PodloZka 8,4
Matice M3
Hak
Pruzina 4-D0154 zink.
Sroub M8x30
Matice M3
Matice M8
Kulisa
Podlozka 6.4
Zavlacka 1,6x12
PodloZka
PodloZka
VloZka
Sroub M8x110
PodloZka 8,4
Matice M8
Pedal pojezdu
Driak
Palec
Matice MB
Pedal 4-E3328
Pedal noZni 3-D0494
Sroub MGx20
Pedlozka 6
Mafice M5
Tahlo
Matice M10
Paka
Patka
Srout MBx25
Podlo?ka 8.4

040993 |

E0448
00E135
E0441
EQ447
628336
EQ438
E0437
07pa12
5UU9G4
E0451
123300
418880
081474
Qrog12
596142
E0436
008051
569782
069442
596142
ED452
070805
072543
E3317
E0475
EQ476
048854
070812
070084
E3326
E0466
ED478
506142
040514
008135
431736
276700
520025
E3310
070091t
E3306
E3856
067305
a70812

AN o= o W

e T L T S U G G U OO S

N RN

PN . R 7. S

ey

B T S S U S S Sy

I

= /= A NN ORY e a3 o

[N ]

T " B S\ T . T O ¢ S POy

sy

[ S N ]

e T . T £ S

B /U B S X, TP 3 T T . X

= = A ea o M) ek 3 oea 4 % o8 a2 a1

PN N ST ST

ER—

LI 5

- 25-




{cantinued from ;:refﬁous page)

87 Nutm g

a0 Adapter, release valve
91 Washer M 6,4

92 Retaining pin

63 Couipling

95 Retaining pin

98 Grip, release valve
100 Handle, release valve
131 Lever

195 Pin

108 Washer

109 Split Pin

110 Spring

111 Adapter, shoulder spring
112 Washer M 8

13 NutM 8

116 Drive pedal coupler
119 Spring

121 Ball joint A13
122 Pull rod

123 NutM &

136 Rod, drive pedal
137 Retaining pin 4x22
138 Washer M 10,5

Zadni naprava - ovladani

i

Matice M8
Paka
Podlozka 6,4
Zavlacka 2x14
Spojica
Pruzna poj. Single 2,5 (=2mm;)
Rukojet 4-5911-3512
Tyc oviadani
Paka
Cep
PodloZka 8,4
Zavlacka 2x14
Pruzina 1, 6x14, 1x56x19, 75 A=5
Sroub
Paodloika 8
Matice M8
Hridel
PruZina pojezdu 4-E0834
Uhlovy kloub 413 zink.
Tahlo
Matice M8
Tahlo
Zavlacka 4x22
PodloZka 10,5

s |

596142
EC818
070805
509954
E0471
041479
514882
E0a21
E0457
E0823
070812
500954
681046
E0831
276721
070084
E3503
018594
580575
E3512
070084
E3506
072711
070504

e X ]

O Y

[N T O Y O

—_

[ S X}

= = e B o R S s o e 3 B3 OR o er e e B

Lo TS TR S N L I S ]

—

- N =

— e o R

—= M

[ R S X )

- 26




.o
&

W2949/122
W2929/122
W2928/122
W2928/102

6

-27 -




Deck Lift Assembly

Deck Lift Assembly
Position Lock Assembly
Draw rad
WasherM 8,4
Retaining pin
Lift rnember, Left
Lift member, right
Lock support bracket
Belt M 8x25
Washer M 9
Washer M &
NutM 8
Spacer
Nut M 8
Nut M 8
Bolt M 8x45
Nut M3
lubricant
Spring, tension
Spring, tensicn
Lift handle
Plunger
Button assembly
Raichet body
Spring, compression
Cap, spring
Handle pin
Bolt M 6x45
Washer M 6,4
Washer M 6
Shaft, lift
lubricant

Zvedani sekacky

Zvedani sekacky
Paka zvedani
Tahlo
Podlozka 8,4
Zdavlacka 2 5x16
Ramano levé
Rameno pravé
Nrzak
Sroub Max25
PodloZka 9
Podlozka &
ivlatice M8
Podlozka
Matica M3
Matice M8
Sroub MBx45
Matice M8
Tuk mazaci plast. Lv23
Prudina 3, 15x28, 15x330x90
A=10

FPruzina 3, 15x28, 19x298x80
A=10

Trubka
Zapadka
Tahlo
Rohatka
PruZina 1, 25x11, 25x48x13, 5 1
Pouzdrg
Rozperka
Sroub M6x45
Podiozka 6,4
PodloZka &
Hridel zvedani
Tuk mazac plast, LV-3

E2842
E3566
E2843
E0503
070812
N72585
E3324
332z
E2841
067305
071228
276721
070084
D007
Q70084
069442
629254
070084
504363

E0520

E3579
D0548
DO166
D0237
00961

081474
D523
E2648

094413

070805

276700
E2844

504363

O N A X

- -1

B NN M W oW, W

2
0,05 kg

—_ A

L S Y

1

NN R R W W o W

0,05 kg

1

0,002 kg

0,002 kg

- A R na

-

NN N R W W g W

2
0.05 kg

-

O Y

0,002 kg

PO O S S

BN N R W W D

0,05 kg

L (i e U §

1
0,002 kg

-28.




W2928/102

rg,. P g
TR e syt .

#
\M.
-

-29-



Pan, deck
Spindle shatft, left
Bearing 6204 RS

Bearing 6204 AZR3
Housing, spindie left
spring 6x6x21
Spindle shatfi, right
Grease nipple
spring Gx6x52
Bolt M 8x30
Washer 9
Washer 8.4
MNutM &
washer
Spindle adapter
Blade, right
Blade, left
Balt M 5x25
Washer M 5,3
Nut M 5
Washer
Bolt M 10x1,25
Bolt M 10x1 250
washer 16
Plate, pulley support
Adapter
\dler, Timed Z=22
Bearing 6203 ZRS
Retaining clip 40
Retaining clip 17
Bolt space M 10x30
Tension adjustment
Boit M 10x25
Washer M 10
Washer
Spacer
Bushing
Balt 3 8450
Bolt M 8x40
Spacer
Bolt M 8x20
Bolt M 6x16
Washer M 6,6

Spaccer

Sekacka 102
TR

2

Kryt nozu
Hridel
LaZjsko 6204 RS
LoZisko 6204 A 2RS
Nabgj
Péro 6x6x21
Hridel
Mazact hlavice KM 6x1
Péro 6x6x52
Sroub M3x30
Podlozka 9
Podlozka 8,4
Malice M8
Podlozka
Unagec
Nuz pravy
NuZ Jgwy
Sroub M5x25
PodloZka 5,3
Matice M5
PodloZka
Matice M16x1,5
Matice M16x1 8L
Podlozka 16 - slykova
Deska
Cep
Kladka Z=22
LoZisko 6203 2RSS
Pajistny krouzek
Paojistny krouzek 17
Sroub M10x30
Mapinak
Sroub M10x25
Podlozka 10
Padlo?ka
Pouzdro 4-D0050
Pouzdra
Sroub MBxEQ
Sroub MBx40
Rozperka
Sroub MBx20
Sroub MBx16
Padlozka 6,6

Mozporke

E4352
E2781
E5182
502808
096473
D0046
121751
E5181
280145
Es190
067312
071226
070812
596142
E5188
E5183
D3894
03893
044055
070476
111545
E5189
069610
(89088
041687
E3689
D3587
E3687
021673
078015
077511
067354
£3690
067343
071541
nn3g2?
011600
00049
056850
684361
03588
067241
509933
071212
DEE76

—_

[P

= R RN RN R S Y N M AR R N

—y

) LW MY M

= W M n =

-30-




.

"

L

{continued from previous page)

102 cm Mowing Deck

s

- °§§

Bolt M 6x20
Nut M &
Spacer

Idler, Timad
Washer
Belt, deck timing

Cover, left
Cover, right
washer 6.0
washer 6
boft M&x 12
pulley &
idler arm
Idler Pulley
Bolt M Bx35
Washer
Bolt M Bx20
Anti-scalping caster
Caster pin
Retaining clip 9
iubricant
mowing belt
spring
MNut DN13 Z=3/4"

-Bekacka 102
i
Sroub MEx20
Matice M6
Rogperka .
Kladka Z=40
Podlozka
Remen ozub.
Kryt levy
Kryt pravy
Podlozka 6,6
Podlozka B
Sroub M6x12
Remenice
Rameno kladky
Napinacikladka
Srouty MBx35
Podlozka
Sroub M8x20
Operneé kolecko 4-E5160 ("867)
Cep
Krouzek 9
| UK. mazaci plast, Lva3
Remen 17x1400 LI
Prizina
Matice previecna DN13 Z=3/4"

077042

586275
03199
£5184
D3586

040766
ES1T1
ES1T)

ortziz

276700

062820
C5186
E0673
E3594

394360
EG680

017360

041752
D0048

643325

4363

049653
E2789

021064

= O M 0O = A A A DN W = O

[ §

e
=
[ R N N

-31-




W2949/122
W2929/122
W2928/122

-32 -




X
67
68

122 cm Mowing Deck

R

Mowing deck 122 aluminum

Deck Pan
Spindle shatft, left
Bearing 6204 RS

Bearing 6204 A ZRS
Spindle housing, left

Spring 6x6x21
Spindie shatft, right
Grease nipple
spring 6x6x52
Bolt MBx30
Washer 9
Washes 8.4
Nut M8
Washer 8
Washer
Spindle adapter
Blade, right
Blade, left
Bolt M 5125
Washer 5.3
Nut M 5
Washer
Nut M16x1.5
Nut M 16x1.5L
VWasher 16
Support, deck front

Plate, puilley support

|dler pulley
Tension adjustment
NutM 10
Washer 10
Washer
Spacer
Bushing
Bolt M 8x50
Baolt M 8x25
Bolt M §x30
Idler suppaort
idler pulley, timed
Washer
Befi, timing
lett deck cover

right deck cover

Sekacka122 cm

o

Sekacka 122
Rryt noZu
Hridel
Lozisko 6204 RS
Lodisko 6204 A 2RS
Naboj
Péro 6x6x21
Hridel
Mazaci hlavice KM 6x1
Péro 6x6x52
Sroub Max30
PodioZka 9
PodloZka 8,4
Matice M8
PodloZka 8
Podiczka
UnaSec
NuZ pravy
NUZ levy
Sroub M5x25
PodloZika 53
Matice M5
Podiozka
Matice M16x15
Matice M16x1,5 L
Podlogka 16 — stykova
Zaves
Deska
Kladka Z=22
Napinak
Matice M10
Podlozka 10
PodloZka
Pouzdro 4-DO0S0
Pouzdro
Sroub M8x50
Sraub Méx25
Sroub MEx30
Rozperka
Kladka Z=40

FPodloZka
Remen ozub. TP1760-8M-20-
PGGT

Kryt levy
Kryt pravy

E3570
Eg182
592808
086473
D0o46
121751
E5181
280145
E5190
066646
071226
Q70812
596142
276721
E5188
E5183
EG023
E5022
044055
070478
111545
E5189
069610
069085
041687
E3585
E3586
E3687
£3690
070081
071541
D0392
011608
D048
066660
67305
067312
E3697
E5184
D3586
040769

E4234
E4235

S

E4336

[ I N
@ hd

P O R T X T N N N C R o

[ I S T T T S T S R 8 )

—
L=

2
el B e R Egmq

B T T N R . R S e T O I - I %3 = QRN 8 §

[ B - S T I C RO K

—_
(=)

LSRN ]

Hy=E3

-

et B ot B T e A L N - T < .

L3 N O U XU CR Ry XY

.
o

-33-




a
S

£y

(cantinued from previous page)

100

.122 ecm Mowing Deck
i

washer 6.6
washer &
bolt M6x12
pulley
ldler Tension assembly
Idler pulley
Bolt M 8x35
Washer
Bolt M 8x20
Caster bracket, left rear
Caster bracket] right rear
Anti-scalping caster
Caster pin
Retaining clip 9
Wbricani
Caster bracket, left front
Mowing belt
Casler bracket, right front
Spring
Hose port cap
Hose port 4"

Sekacka 122 cm
4 N jite:
PodloZka 6,6
PodloZka &
Sroub MEx12
Remenice
Rameno kladky
Napinaci kladka
Sroub MEx35
Podlozka
Sroub M8x20
Driak L
Dridk P
Cperné kolecko 4-E5160 (“86")
Cep
KrouZek 9
Tuk mazaci plast. LV23
Dréak predni L
Remen 17x1400 LI
Drzak predni
Prugina
Matice previecna DN13 Z=3/4“
Vsuvka 34"

071212
278700
062820
E5186
E0673
E3594
394360
£0680
017360
E3598
E3599
041752
DOp48
643325
504363
E3604
048653
E3805
E2789
021064
U26452

-k L w aa o D

R N = Sy

=]
[=2
[==-]
=

«

[ T % T A Y

o
B & b b oa

NN = a s

B e = . - B

s
©w

=
S 2 s b a
=
a

(LS I N R . T ey

. 34-




W2949/122

W2929M122

W2928/122

W2928/102

. 352



0t
0z
03
04
05
06
a7
10
11
12

13

15
16
17
13
19
20

Discharge Chuta

Chute body
Bolt M 4x20
Washer M 4,3
Diaphragm
Sensor adapter
Washer M 4
NutM 4
Microswitch
Screw M 3x16
\Washer aﬂ 3.2
Washer M 3
Nut M 3
Wiring harness 3WN19537
Sensor cover
Cover, diaphragm
Spacer
Washer M 6,4
Bolt M 4x10

Tunel
Sroub M4x20
Podloika 4,3
Membrana 4-F0098
Priruba
Podlozka
Matice 44
Mikrospinac
Sroub M3Ix16
Podloika 3,2
PodloZka 3
Matice M3
Svazek spinace 3WN 105 37
Kryt cidla 3-E0105
Clona
Podluzha L=15
Paodlpzka 6.4
Sroub M4x10

"E4179

£4180
277016
070462
017822
EQ100
278020
089141
E0103
{63862
310440
288063
068134
027044
017864
EC108
r0439
070805
646562

MO R N

P Sy

-

-36 -




Y.
b

W2949/122
W2929/122
W2928/122
W2928/102

9

37 -




Grass Container
Cover and Frame Assembly
Front frame member
Container flcor assembly
Bottom frame member

Left rear member
Discharge deflector
Balt M 6x10
Bolt M 6x16
Bolt M 6x20
Washer B
Washer 6,4
NutMé
Top fram?,asaembly
Lock plate
Bolt M &x18
Washar M 6,4
Nut M 8
Pin
Spacer
Pull rod
Bolt M 6x25
Lock hadle
Container net
Caver, container
Bolt M 5x16
Washer 8,3
Washer
NutM &
Handle
Washer 10,5
‘Washer 10
Nutm 0
Lock laver grip
Bushing
Fin
Retaining pin
needles
Lower tube
front brace
rear hrace
lauer
container bottom
wire

2Zasobnik rozlozen

Viko zasobniku
Predni rém
Ram dna

Vzpera |
Vzpera it
Clona
Sroub MEx10
Sroul MEx16
Sroub MEx20
Fodiozka 6
Podlozka 6,4
Matice M8
Homi ram
Vedeni
Sroul MEx18
Podiozka 6,4
Matice M&
Cep
Rozperka
Tahle
Sroub
Paka
Potah zasobniku El. 3-E3538
Vike zasobniku cerveng / EL
Sroub M5x16
Podlofka 5,3
Podlozka
Matice M5
Oblouk
Podloika 10,8
Pediozka 10
Matice M10
Madlo 4-E3379
Ralna
Cep
Zavlacka
Jehly do sesiv. Strajku KIM 454
Trithka dna
Vyztuha prednl
Vyztuha zadni
Patka
Dna zasobniku
Dratsvar, 1,0 C114

062813
067242
431736
2TeTO0
070805
596275
E3532
E3374
067242
070805
506275
E0631
E0633
E0534
093145
E3375
026144
E3373
580792
070476
071205
111545
E3436
070504
071541
070091
024581
E3526
E3527
Q72634
369263
F3386
E3367
E3386
E0815
E3389
569024

_3§-

PO R T COR. I ORI U X Oy

N I T N X RV T U XU T I SRR R R e G
= M R O B N o= S A R N 8 R s NN = oa

= h b O R otRo s N = 2 s R R R~ O e

Bl T R S - S S - TR ¢ R - + R

R = N 7, T S O X PO S .~ S .UM T T SR | R N R T T T =T < D T G MU SR R~ S X RNPUR RN X R SO Sy
—

e = m ath B A RN s b2 Mt D o

-
S

-y
=y




-ge -

-
83 54 55 40\&%— ]

48 47/ 46% 5
1

c01/3262M
CCLIBTBTM
TAATTATAN
CAANS T4




Hood & Accessories

e at 4

Hood with Accesaories E4366 1 1 1 1
01 Frame Ram E4368 1 1 1 1
02 Bolt M6x20 Sroub MEx20 077042 4 4 4 | 4
03 Washer 6.6 Podlozka 6,6 071212 4 4 4 ‘ 4
04 Washer B PodloZka 6 276700 4 4 4 | 4
05 Nut M6 Matice Mé 550025 | 4 4 4 4
06 Hood Kapota 1 1 1 q
10 Hood sub frame Z4kladna E4302 1 1 1 i
1 Balt M8x20 Sroub M8x20 061244 | 2 2 2 2
12 Wasgher 8.4 PodioZka 8.4 470812 2 2 2 P2
13 Washer & Podlozka 8 276721 2 2 2 2
14 Nut M8 Matice M8 070084 | 2 2 2 2
15 Bolt MBx20 Sroub MBX20 Q77042 | 2 2 2 P2
16 WasHer 6.8 Podlozka 6,6 orizizz| 2 2 2 | 2
17 Washer 6 PodloZka 6 278700 2 2 2 1 2
18 Nut M8 Matioe M8 590025 | 2 2 2 2z
19 Clamp Prichylka E4ar7 | 2 2 2 2
30 Brace Vyztuha E4380 | 2 2 2 2
K| Bolt Méx18 Sroub Méx16 509933| 2 2 2 L2
32 Washer 6 Podkozka 6 276700 2 Z 2 %2
33 Nut M6 Malice M8 590025 | 2 2 2 2
34 Balt MBx16 Sroub Mexi6 067242 | 2 2 2 2
35 Washer & Podlozka & 276700 | 2 z 2 2
36 Nut M8 Matice M5 590025 | 2 2 2 2
40 Left bracket Drzak levy E4381 1 1 1 i
41 Right bracket Dvzak pravy E4382 t 1 1 1
42 Bolt M5x16 Sroub M&x16 065063 2 2 2 2
43 Washer 5 Podiozka 5 071513 2 2 2 2
44 Nut M5 Matice M5 ges1s5| 2 2 2 2
45 Bolt M&x18 Sroub MEx18 ¢17150 | 2 2 2 |2
46 Washer 6.4 Fodlozka 6,4 Q70805 | 2 2 2 ‘ 2
47 Washer 6 Podlczka 6 276700 2 2 2 ?2
48 Nut M6 Matice M6 590025 | 2 2 2 | 2
ki Cover, right Kryl pravy 4387 1 1 1 1
51 Cover, left Kryt levy E4388 1 1 1 14
52 Bolt M&x16 Sroub M5x16 580792 6 6 8 6
53 Washer 5.3 PodloZka 5,3 0704761 12 12 12 l12
54 Washer 5 Podlozka & 071513] B 6 6 8
55 Mut M5 Matice M5 DE9155 | B 6 6 B
A0 Instriment panal 2.F5A21 Panel 2-F5521 041772 1 1 1 1
61 Tractor frame Ram sekacky E2801 1 1 1 % 1
62 Bumper Naraznik EB6291 1 1 1 1

.40 -




- L

Z0L/826TM
cTH/8T6TM
(AA S TATA N
TAA N T4




0
az
03
04
05
06
07
o8
09
10
11
12
13
14

Collector Lift
- e
ﬁ%&f%z‘g
Container Lift System
Linear actuator
Coupling
Fuse 3,2x20
Pin
Shaft assembly
Bracket, right mounting
Bolt M 8x40
Nut M 8
Spacer
Washer M 8,4
Bracket, left mauting
Brace, aciuator support
Bolt M 10x20

Washer M 10

Zvedani zasobniku

Linear actuator D12-10A-08

Spojka
Zaviacka 3, 2X20
Cep
Hride!
Patka prava
Sroub M8x40

Matice M8

Rozperka L=20 zink.

PodloZka
Patka leva
Rameno
Sroub M10x20
Podiokka 10

E3528
026151
E3524
072641
E3525
E3520
Ea155
066545
596142
Y0203
070812
E4156
E3551
067333
071544

[ R R S N N S

L T T S I T O < T B

- ek L L a a -

L A Y

MON a -

_-;_L.LA..h.p._.-x-amu-A..\_s

[

_42-




-gp-

b NN NN
W WO wWw
NN s
00 O WD
e e i B
> e -y
o OSNNN
) | RNNN
2 27
TiSIor 3 1
. 103,104
U, ZiEknn ) 1
= - 11107 106
8 /i | ) AN AT = \‘{‘— Spinael skfiika
| v ' '
- 105 Pozice | Funkee Kantakt 1 | Kontakt 2
F}; i OFF | M&G&A | -
;‘;”_TE “3 o _— 2 RUN+LIGHTS | B&A, L&Ay
It | . : . ; i 3 RUN B& A, -
- s ¢ , g - TR T ;
s g8 I el Rt
] Z; "’:" % & i : &
L - [y L RELAY
I ~5 ;’:“o}‘ e
o L | =24 & !
P : o8 o
120 Fi ™ e » !sa 0% i gt:.
122 _— B regdth g R (24,
Re (20 Regriny Byl Yo, P
123 et i oo
124

e A P ,
WOUHL B 23
5 31,33/ 7

]




04
05
06
08

26
27
31
32
33
34
35
37
38
39
41
42
43
44
45
18
47
48
49
50
52
53
54
55
103
104
105
106

107

Electrical System
Cabile
Cable
Cable

Washer 8.4
Collector lift sub hamess
Bushing
Switch
Swifch
Gojycr
Nut
Contact grease
Seal
Band
Band
Band
Baltery Hitech 10AR
Bolt M6x20
Washer 6.4
Washer 6
Nut Mg
Contact grease
Clp
Rad
Washer 6.4
Nut M&

Lamp Socket 647081
Bulb, Headlight
washer
Band
Ignition key swiich
Key, vinyl
Switch
switch REEET

Switch AUTO-MAN

Elektrovyzbre] W2928 Brigs

Propaj. vodic 3VWN 195 35
Propoj. vodic 3 WN 195 36
Kabel starteru 3WK 210 07
Podloika 8.4
Svazek vyklapeni
Pruchodka 11x2
Splnac B006K52N1V2
Spinac zpatecky 443854241802
Krytka 4-D0811
Matice
Tuk mazacina kontakty
Tesnicl krouZek 14x18x1,5
Pasek stahovaci 100x2,5
Pasek stahovaci 200x3,6
Pasek s prichytkou PHY -150
Axumulétor Hitech 10 AR
Sroub MBx20
Podlozka 6.4
Podlozka 6
Matice MG
Tuk mazacl na kontakty
Prichytka
Tahlo
Podlozka 6.4
Matice MG
Uzaver objimky 5101.338
Zarovka 12V 21W BA15S D=25
Vymez. PodloZka
Pasek s prichytkou PHY -150
Spinaci skrinka 6900-47
Klic vinil 6868-STD
Spinac 8005 K46MN1T2
Spinac Fosect BODSK3EN1V2

Spinac AUT-MAN 8008K26N1VZ

ES505
027874
027881
041812
426680
041776
052446
023096
041751
o121e1
Do642
631353
088082
Q17941
007644
017862
Q040987
308902
070805
276700
590025
531353
E3025
E3024
070805
590025
547081
111356
D4215
017962
041764
566595
041785
041133

041133

1

2
0,001 kg

1

8

4

L= B = B S N ]

0,001 &g

[ LU %3

2
0,001 kg
1
A
2

- 44 -




N

¥,
tih

{continued from previous page)

122
123
124
131
132
133
134
135

130

wiring harness
relay
relay
Bolt M4x12
‘Weaher 5.3
Solenoid 424285
Bolt Max12
Wasfie 6.4
Washer 6.4
Nut M&

FHour Meter 741045

Elektrovyzbroj Briggs
.
Zarovka c.194
Svazek vodicu W2928
Relé prepin, 12V 443811445144
Relé spec. 12V 443811445145
Sroub Mdx12
Podiozka 5,2
Solenoid 424285
Sroub M8x12
PodloZka 6,4
PodlcZka 6,4
Matice M&

Pocitadio moiohodin T4 D45

=
041437
E5508
012182
022332
064005
071074
DO7630
475700
070805
071681
590025

040944

12

NN o e

[

L ACT (8 ]

-45.




~Op -

= 3%
4 41-50 FuSe BoA
+
Ff-\/-r:.n:{!— l:p._-_’—:
&

[EHOWE
Jowtia oy £20;

PLIEC

?g
o
srant SeeEnon

24
1 (Soacfn' homm}
140 puig Gxv ez

@@ P Hazi3s

W‘*[—“,

-]
I iz CONTAINR Strfcy

—D—"—"—r;fifu
yR HEADUIGHTS
SyICH .
3 J
2/ || 11 105 11
23 -
52-54 L
120 /
L4
ore | o u ™ Wl‘g Dxl
e T;'H 4 !/ qﬁ W
¢ i
WITCH | 5‘;{[22-12 4 1_) .

Britd
1{5 31 33

z

CAHRAIKES
‘ 31-35

M

Traseer
fisky Suroy

r=T ]

o]

i
}\\1 21,123,124

Llurtn

LASERS
O W W
N D 5 e
[Z1{ai" 1] m g g :‘h- g
Eﬂ) oMM
| MNNN
Spinaci skiinlka
Bgziae Funkot Kontakt | ‘Komaktz' i
1 OFF . IM&GEA, | -
Z RUN+LIGHTS | B&A L&A,
3 RUN B& A -
4 START B&EE A -

R Raghany ezt
Reglin m{ﬂ: Reg(eth,
TR AR SAE LY -

i gtaty.
ﬁsgumwﬂu—




b

Elektrovyzbroj Honda
T

i

o 5 :

‘Be

45

Electrical gystem el?imvyzbro; W2849 Hond'tw E'gsos 1
04 Cable Propoi. vodic 3WN 195 35 027874 1
05 Cable Propal. vodic 3 WN 210 06 525904 1
08 Washer 8,4 Podlozka 8,4 426680 1
19 Collector litt sub harness Svazek vyklapeni 041776 1
26 Bushing Pruchodka 11x2 052446 1
27 Switch Spinac BODEK52N1V2 023096 1
H Switch Spinac zpatecky 443854241802 041751 2
32 Cover Krytka 4-00911 012161 1
33 MNut Matice Dog42 2
34 Contact grease Tuk mazaci na Kentakty 631353 10,001 kg
35 seal Tesnicl krouZek 14x18x1,5 psgo82 1
37 Band Pasek stahovaci 100x2,5 017841 8
38 Ba-pd Pdsek stahovaei 200x3,6 007644 4
39 Band Pasek s prichiytkou PHV -150 017962 1
41 Battery Hitech 10AR Akumnulator Hitech 10 AR 040967 1
42 Bolt MEx20 Sroub M6x20 308g92| 2
43 Washer 6.4 Podlozka 6,4 070805 2
LY Washer © Podiozka © 276700 2
45 Nut M6 Matice M6 590025 2
46 Contact grease Tuk mazact pa kontakty 631353 0,01
47 Clip Prichytka E3025 1
48 Rod Tahio E3024 2
49 Washer 8.4 Padluzka 6,4 070508 2
50 Nut Vg Matice MG 580025 2
52 Lamp Socket 647081 Uzaver objimky 8101.339 647081 2
53 Bulty, Headlight Farovka 12V 21W BA15S D=25 111356 2
54 washer Vymez. Podiozka D4215 2
55 Band Pések s prichytkou PHV-150 317962 1
103 Ignition key switch Splnaci skrinka 6900-47 041764 1
104 Key, vinyl lic vinil 688-8TO 586595 1
108 Switch Spinac 8006 K46N1T2 041785 1
106 switch RESET Spinac Reset 8006K35M 1v2 041133 1
107 Switch AUTO-MAN Spinac AUT-MAN GUUEKZENTVZ | 041133 1
111 lamp Zéravka c.194 0414375 4
120 wiring harness Svazek vodicu W2949 Honda E5512 1
121 relay Rele prepin. 12V 443811445141 012182 ]
122 relay Relé spec. 12V 443811445145 022332 1
123 Balt M5x12 Sroub M5x12 426260 3
124 Washer 5.3 Podlozka 5,3 071674 6
1258 Bolt M5x16 Sroub M5x16 277044 | 3
126 Nut M5 Matice M5 069155 3
132 Bolt M6x12 Sroub MBx12 475700 2
138 Washe 6.4 Podlozka 6,4 070805 2
134 Washer 6.4 Podioika 6,4 071831 2
135 Nut M Matice M6 500025 pA
138 Hour Meter T41D45 Pocitadlo motohodin T4 D45 040944 1
140 Wiring harness HONDA engine Svazek motoru Honda J E3651 1

_47 -




